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TABLE 1
SUMMARY OF LABORATORY TEST RESULTS
COLORADO SPRINGS PIT

PROJECT NO.: 23—-1-246
PROJECT NAME: 2023 COLORADO AGGREGATE RECYCLING LABORATORY TESTING

DATE RECEIVED: 3/15/2023

LOS ANGELES
ABRASION
MAXIMUM | OPTIMUM GRADATION PERCENT | ATTERBERG LIMITS (ASTM C-131)
DRY MOISTURE PASSING | LIQUID | PLASTICITY | R—VALUE PERCENT
SAMPLE DATE DENSITY | CONTENT | GRAVEL | SAND | No. 200 | LIMIT INDEX o LOSS
NO. TESTED (pef) (%) (%) (%) SIEVE (%) (%) 300 PSI | GRADING (%) SOIL OR BEDROCK TYPE
WELL—GRADED GRAVEL WITH SILT AND
2593 | 3/20/23 | 118.7 9.0 58 35 7 22 NP 80 B 41 SAND (RECYCLED CONCRETE)
WELL—GRADED GRAVEL WITH SAND
2594 3/16/23 122.8 7.2 61 36 3 - = - = = | {RECYCLED ASPHALT)

PAGE_L OF L



COMPACTION TEST REPORT
o Curve No. 2594
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518 122 , ; EERYE Test Performed on Material
2 g I i 1 | ] Passing  3/4in.  Sieve
dé é // | N\
£l > 24 e HENEERY %>3/4 in. 1 %<No200 3.2
3|2 / - Atterberg (D4318}LL NV PI NP
3 Hi i 1 | ™M@ SpG.(DS54) 26
'E : | 1A 1 USCS (D 2487) GW
<1 ' [ [A 5
g 120 ] W , AASHTO (M 145) A-l-a
x 1 1 A -
; / — — | Date: Sampled 3/15/23
o] ; or 1111 Received 3/15/23
=] 1 L N
3 119 [ ] - -' | i — Tesed  3/16/23
5 15 3 45 6 . 9 T - AS
@ _ A
v Water content, %
=]
R
l=]
| v
= COMPACTION TESTING DATA
M _ ASTM D 1557-12 Method € Modified SIEVE TEST RESULTS
o 1 | 2 | 3 | 4 5 6 Opening Size 9% Passing Spacs.
S!a WM+Ws| 10676.0 | 10825.0 | 10973.0 | 10980.0 | 1-}:;"' 133 s
c T — 3/4" |
g Wi || 6484.0 | 6484.0 | 6484.0 | 6484.0 | 3/8" 65 I
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- Il TEST RESULTS Material Description
@ . :
o| Maximum dry density = 122.8 pcf well-graded gravel with sand
=
c| Opti i =729
'g: Project No. | 23-1-248 Client:
; Project: 2023 Colorado Aggregate Recycling Lab Testing I
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= Denver, Colorado Figure




R

- _ B
_ 8 _
| =
' § 7 ..
(A — - z
] " _-
ol
— I |
- I 5 J
b ul. m ¢ £
— e o
- nm“ L A -& ..n_w_.- rﬂ
= - —] M ® a a
o
c [ 2
o o a
: S SRS - e : S g _E E | w
I ! o T 9 @ 2, _
= E k= = “ ;
] g 5 23 % g |
L 8E e § =
punt 71 .MN ﬁ el g
- i e = @ - o,
= oozH 8= gL 3 g 65 _
: = |
o : “ o 3= ° = 5
o v === =a 2| £
Q | | ma o
[172) 1] SYPECEPE EYNVENIIH NSSPRPS ISRy PRSP SRS PSP RA R R p— T e 5] |
o | gl = e |
p l T ! & = = 8 _
o L i Il el il i A § it ity s X [ g || ® & 5h _
g | | E oy &
o e T T LT e T T T e —— e ——— € = " 5
u ~ Tkt K ity ﬁ_! e i e e o = i ||.A Ak W. mq m >
o S oEH 1 - . : ( wls &
- 0 [ H ] e s e EECE T E s T e E=—=r === 2~ i b
4=’ = — -t —— 1 - Z| F = o
o = | g e 3 I
O v | | © ] o
< o |——— . . -] a |
()] | \ o & asif
A ! | LA 5= |y 2
W SR, FETSRLO &B¢g B & .m m %.
- ¢e — 2| S
c|e =
.n S ¥ =9 _
© 2 538 S e
a. .._w ol . .m - |
® a 8 — O_
o [=] -
g m g S v .
8 2 a= 2 =} ©
_ 2 Is IR o
T} oy gy preppegspurpes gy | Py Sprysp—yyy Sy Sy y——— Sp———— - | F] b= - [¥] —
gl i S _ 2 o)
— m HE T SO I~ e — St E .m.‘4 m Q)
| P EE|SaSmacr o e 23 ] i
L it I s S e B E S R R T_ = 5 2 mﬁ < mm
= . - ii s 2l
T A iz o= [= 5 -
. | ol Cacl0thgow22S2 £ . Q.
_ A—g~"T o T & EZE |
g s 3 = @ 2 g 2 & =] L2 _ a "t !
85 __ x |
w |
HINI4 INIDHId

30| 'V 3 31 0 [eA0IAdE UBNIM 843 INOUIIAM [N} U 1090X8 PadnpoIdal aq 10U [[eys 110de) JUNSa) oUy ‘Pa3sa) a1am L[ M SS|dWES U3 O3 Ajud A[dde s1nsai 155 ELETT

Tested By: t_i

Checked By: IM



